
ESTEIRA PROFESSIONAL 8600T – 03787/03788 
                                      

                                                                                Rev. 00 – 22/04/2020                                                                                        1 

 
 

Nº Description Specif. Cod. Qt 

1.  Main Frame    1 

2.  Incline motor frame    1 

3.  Upright post Left  1 

4.  Upright post Right  1 

5.  Console frame    1 

6.  Display frame    1 

7.  Motor plate    1 

8.  Side rail guider   8 

9.  End of plate   2 

10.  
Cap left 

Ø36xØ20x
Ø11x70 

 1 

11.  
Cap right 

Ø36xØ20x
Ø11x70 

 1 

12.  Sleeve   1 

13.  Motor   1 

14.  Incline motor   1 

15.  Frequency converter   1 

16.  Front roller   1 

17.  Rear roller    1 

18.  Running board    1 

19.  Running belt   1 

20.  Inner hexagon bolt   1 

21.  Phillips C.K.S. full thread 
Screw 

Cusapte 
end 

 6 

22.  Phillips C.K.S. full thread 
Screw 

  12 

23.  Lock washer serrated Ø5  7 

24.  Phillips countersunk  self-
tapping Screw 

ST4x12  23 

25.  Phillips countersunk  self-
tapping Screw 

ST4X16  60 

26.  Phillips countersunk  self-
tapping Screw 

ST4X25  5 

27.  Hexagon socket bolt M8x80  3 

28.  Hexagon socket bolt M8X30  6 

29.  Hexagon socket bolt M8X30  2 

30.  
Hexagon socket bolt 

M10X55 
X20 

 2 

31.  
Hexagon socket bolt 

M10X70 
X20 

 1 

32.  Hexagon socket bolt M10X40  4 

33.  Inverter   2 

34.  Motor   1 

35.  Safety key fixed seat   4 

36.  Safety key press piece   2 

37.  Safety key pin   2 

38.  
Compressed spring 

Ø11,8xØ0,8
x24 

 13 

39.  
Foot pad 

Ø74x86 
xM12 

 5 

40.  
Wheel axle 

Ø19x60x 
M6 

 5 

41.  
Wheel 

Ø71x48x 
Ø19,2 

 2 

42.  Outer Cover T1,2xØ31  2 

43.  
Cylinder cushion pad 

Ø30x30 
xM8x8 

 4 

44.  Filter   2 

45.  Communication wire 1200mm  1 

46.  Communication wire 1700mm  1 

47.  Communication wire   2 

48.  Side rail guide block   1 

49.  Communication wire 800mm  1 

50.  Fuse seat with wire 1100mm  1 

51.  Ship switch 800mm  1 

52.  
Power cord 

3x1.5mm 
x2000 

 1 

53.  Motor belt 250PJ10  1 

54.  Wire (grounding) 200mm  3 

55.  Switch   1 

56.  
Reset switch 

M10x55 
X20 

 1 

57.  Computer socket   1 

58.  Travel switch   1 

59.  
Square cushion 

35x35xt5x
Ø8 

 4 

60.  Protect cover Bottom  1 

61.  Protect cover Top  1 

62.  Upright cover Left  1 

63.  Upright cover Right  1 

64.  Rear cover Left  1 

65.  Rear cover Right  1 

66.  Outside   1 

67.  End cover   1 

68.  Armrest fender Left  1 

69.  Armrest fender Right  1 

70.  iPad holder   1 

71.  Side rail 1430mm  2 

72.  
Cylinder cushion 

Ø30x30x 
M8x8 

 6 

73.  
Wheel 

Ø71xt48x 
Ø19,2 

 2 

74.  Tie 3x100  10 

75.  
Magnetic ring 

Ø35xØ22 
T15,00 

 1 

76.  Filter   1 

77.  Power connection wire 450mm  1 

78.  Power connection wire 450mm  1 

79.  Power connection wire 450mm  1 

80.  Power connection wire 200mm  1 

81.  Wire (grounding) 150mm  1 



ESTEIRA PROFESSIONAL 8600T – 03787/03788 
                                      

                                                                                Rev. 00 – 22/04/2020                                                                                        2 

82.  
Wheel axle 

Ø19x60 
xM6 

 2 

83.  Wrench 13-14  1 

84.  
Tapper feet pad 

Ø50xØ41 
x26xM8x27 

  2 

85.  Inner hexagon bolt M6x15  4 

86.  Outside cover Ø31x1,2  4 

87.  Wire (grounding)   1 

88.  Power connection wire   1 

89.  Wrench 17-19  1 

90.  Full thread bolt M4x10  2 

91.  Inductance   1 

92.  ERP power supply    

93.  
Communication wire 

800mm 
Red 

 1 

94.  
Communication wire 

800mm 
Black 

 1 

95.  ERP communication wire 500mm  1 

 

 

48.1 Safety key fixed seat   1 

48.2 Safety key pin   1 

48.3 Compressed spring   1 

48.4 Safety key   1 

48.5 Handle pulse   4 

48.6 PCB board of display   1 

48.7 Overlay   1 

48.8 PCB board of button   1 

48.9 Overlay   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



ESTEIRA PROFESSIONAL 8600T – 03787/03788 
                                      

                                                                                Rev. 00 – 22/04/2020                                                                                        3 

 

 

 

 

 

 

 

 


